

---

## MSDS 报告 Report

---

报告编号 Report No.: AGC01801180602UA05

样品名称 Samples	锂离子电池 Lithium-ion Battery
样品型号 Model	115068P
委托单位 Applicant	Far East Pyramid Sdn Bhd
签发日期 Issue Date	2018-06-21

深圳市鑫宇环检测有限公司

Attestation of Global Compliance (Shenzhen) Co., Ltd.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC; this document cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information for its validation can be assessable and confirmed at <http://www.agc-cert.com>